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Analytical Report

Report no. : NAR25600319002
Page no.: 1 OF 1
Date reported : Jul. 08. 2025

The following test was submitted & identified by the client as:

Client name - Tech Foam INTERNATIONAL CO.. LTD
Matrix: Polyurethane Panels

Sample no. : NAR25600319001(TB-25-03898)
Samplingby : -

Sampling method @ --—--

Analytical purpose : Self-assessment

Sampling location : *

Sampled date: Jun. 18, 2025

Received date: Jun. 23,2025 17:19

Test Results :

Green Building

Test Requested Test Result (Unit) Test Method Materials
Criterion Value
Total arsenic in extract ND<0.030 (mg/L.) =0.3 (mg/L)
Total cadmium in extract ND<0.010 (mg/L =0.3 (mg/L
Total copper in extract <D.050(0.026"(/) (’jm/ag)/L) HNIEA E20LLAIHIEA s_o ]5((mgg//]_))
- - R306.14B/NIEA M104.02C |——
Total lead in extract <0.050(0.0252) (mg/L) =0.3 (mg/L)
Total silver in extract ND<0.017 (mg/L) =0.05 (mg/L)
Hexavalent Chromium in extract ND<0.01 (mg/L) NIEA R201.15C/NIEA R309.13C| <1,5 (mg/L)
Total Mercury in extract ND<0.0004 (mg/L) NIEA R201.1SC/NIEA R314.13C| =0.005 (mg/L)

Remarks: 1.This test document cannot be reproduced in any way. except in full content, without the prior approval in writing of the laboratory.
2.The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
3.If there are any discrepancy. the Mandarin version shall prevail.
4 Time of sampling 1s provided by the client
5.There was no seal on the received sample.
6.(1)Project Name © Self Evaluation (2)Sample Name * Polyurethane Panels (3)Sample sent by : Tech Foam INTERNATIONAL CO . LTD
/CHIANG JIA HUNG (4)Address : No 38. Dali St.. Lunber Township. Yunlin County 637101, Tarwan (R.O.C ) (Provided by client)

Elvis Chang /Asst. Supervisor
SIGNED FOR AND ON BEHALF OF
SGS TAIWAN LTD.
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This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www sgs com.tw/Terms-and-Conditions and, for
electronic format documents, subject fo Terms and Conditions for Electronic Documents at http://www.sgs.com tw/Terms-and-Conditions. Attention is drawn lu lhe Iimitation of liabilit
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention unfy
and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate ﬁames to a transaction from exercising all their rights
and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted 10 the fullest extent of the law. Unless otherwise staled the results shown in this test report
refer only to the sample(s) tested
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